

regimen 詳細

Levofolinate Ca	200mg/m <sup>2</sup>	D1
レボホリナート		
fluorouracil	400mg/m <sup>2</sup>	D1
フルオロウラシル		
fluorouracil	2400mg/m <sup>2</sup>	D1-2
フルオロウラシル		
irinotecan hydrochloride	150mg/m <sup>2</sup>	D1
イリノテカン		
Cetuximab	下記参照	D1・8
アービタックス		

特記事項

• アービタックス

初回 400mg/m<sup>2</sup> を2時間かけて、  
2回目以降 250mg/m<sup>2</sup> を1時間かけて

• 2週間ごとに繰り返す。